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ARM BED & ITS ACCESSRIES

ool Bl Common Parts
;?Hl Py | i S i
Fig. A S i i o = | el '
: 3 Description Armit i |
MNa Parts No Ref No Aeq
i M9 1107 002  W500092H01 = 11 64(40 - 55 Screw 11 64{40) .55 !
2 MF 17BO 584  W458150H01 & 7 o @ — Thread tale-up cover !
3 MG 30A1 830 W344935H01 & T B Face plate 1
4 M9 1070 003 S 516131HO1 1.+ = _ 6 32{40) 30 Screw 5 32(40 -30 1
5 M9 1106 003 W500369H01 1 = 3 - 11/64(40)-20 Screw 11 64(40) <20 !
6 MV 30A0 101  BE702C599HOV | i ' Needle plate 1 |
7 M9 7106 011  W502948H01 7+ 10 11,64(40) -8 Screw 11 64{40)>8 2 L |
8 MG 30A0 470 B 419208H02 T Shde plite R ( ] E
9 MF 10A0 471 B 419207H0T = ~ @ & -+ ‘Spring for slide plate 1 :
10 M9 0604 002 B 509070H01 7 37 32(56 )22 Screw 3/32(56) =2 2 2 b
1 MG 30A0 GOV WA4B83491H0O1 i } 15 Cloth giide plate | '
12 M9 1107 002 WS500092H01 : 11 6G4(40)- 5 5 Screw 11 64{40)- 55 2
901 MF B0OEO 470 WAa61757G02 = ] (31) Slide plate complete 1 il
500 MV 30A1 601 BE702D553H01 L A LA plate 1 L
501 MV 30A0 482 BE702DBOSHO1 - Sleave 1 [ | |
502 M9 2051 003 W502313HO01 E 5% 5 16(24) 26 Screw 5 16(24) - 26 1 ' !
503 M9 0301 037 S902N032P06 SW-PW: P+~ 7 M3 6 Straw M3« 6 s b 4 |
504 M9 1110002 WS500294H01 + - - 11 64(40)x8 "~ Screw 11 64(40)x8 2 I
506 MV 30A3 601  BL702D563H01 L B = LB Plate i — il
506 MV 30A2 601 BE702D514HO1 F A & : ~ FA Plate S R ' 1
507 M9 0511 065 S922N210P60 E # i ~ & o 3 ~ E-type stop ring 2 | I
508 MV 30A0 454  BE7020610H01 Shaft 1 -
509 M9 4007 021  S903N214POB -~ = “fl3 4+ M4-8 Bolt M4.8 4 BN
510 M9 1101004 WABBBIOHOT - = 4 5 - 11/64{40) 8 Screw 11 64(40) -8 4
PV-1000-349
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ARM BED & ITS ACCESSRIES

o lgﬂi_@ Common Parts
o
Fig. @&23-F ##Ha—} - ot b
an - & Description Amt |3 g
No. Parts. No. Ref. No. Req |& =
= 2
16 MF 36A1 180 W471432H01 % = A L Thread guide v IC
17 M9 1116 002 W501400HO01T F = ~ 11 64(40x8 Screw 11 64(40)%8 1
18 M9 1108 001 B 503846H01 AF it A 7 ~ 11 64{40)x5.5 Screw 11 64(40)x5.5 1
19 MF Q0AD 181 WABJO3BHOT % = @ (7UF-oa>) Thread guide 1 _ |
20 MF 90A0 553  W487037HO1 H ES 1% Thread tension releasing pin 1 '
21 MF 10A1 656 W501636H01 @ 3  m Thread tension discs 2
22 MF 36A0 245 W462881HO1 g, it N R Thread tension spring 1
23 M9 1101046  WHEO1637HOT v % = 7 v F Thumb nut 1
902 MF 90EO0 650 W487036G02 §§ i 82 (FNFrirar) Pre-tension complete 1
24 T MF B3A0 181 WA4B3485H01 % % 7 (%) Thread guide 1
25 M9 0809 003 WB01901HO1 # T = <+ 9 94(40)x6 Screw 9 64(40) %6 2
26 M9 1608 046 WA476469H01 & F+ » b (AU Thumb nut 1
27 MT 60A0 80 W476470H01 1 & X (EREERN) Thumb nut revolution stopper 1
28 MF 43C0 245 W478173H01 R 5 71 =7 (Eemme) (g Thread tension spring 1
29 MM 11A0 556 W477611H0O1 B3 u @ = (EFUNS) Thread tension releasing disc 1
30 M9 0204 060 B 500216H01 = (LrAmE) Thread tension releasing pin [
31  MF 10A0 555 WA444059H01 B = B (ErAmes) “Thread tention discs 2
32 MF 10A0 553 B 419178H01 = 3  # (E+mmd) Thread tension stud [
33 __MF 1280 187 WA4B6372H02 = & 1 7 7 (L+mn2)a®m) Thread Take-up spring i
34 MF 10A0 709 WA53140H01 7 - - a2 (L&@WS) Thread tension regulator bushing [
35 M9 0901 002 WS500741HO1 =  © 9 6A{40)x4 Screw 9 64(40}x4 1
36 M9 1508 001 B 5090B8HO1 = F ik £ +» ~ 15 64(28) %8B Screw 15 64(28) X8 1
903 MF 12E0 210 W346065G02 + % | & & () (9% Thread tension regulator complete 1
_37 MOBOAD 181 WA464379H01T % = @& (F—4TF) Thread guide )
38 M9 0906 002 WH500791HO1 = = ~ 8 64(a0)x4.5 Screw 9 64(40)xX4.5 1
39 MG 43A1 181 W487127HO1 e X 7 {EE) Thread guide 1
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THREAD TAKE-UP LEVER & NEEDLE BAR MECHANISM PV-1000-349
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THREAD TAKE-UP LEVER & NEEDLE BAR MECHANISM

i

Common Parts

Fig. ®&3—F @WHa—+ _ w3 BER
& i) B Description Ayt o
No. Parts. No. Ref No =1
. | |

46 M9 1519 001 B 509114H01 @+ i <7 - 15 64(28)=235 Screw 15 654({28)x23 § 1 | |

47 M9 1802 006 B 503851H01 & & ik % = ~ 9 32(2B)x 14 Screw 9 32(28)x 14 1 '

48 MF 60A1 383 W450075H03 2 5 - 2 Crank 1 -
904 MG 40EO0 6580 W331012G04 X% & § 2 (i) Thread take-up lever complete 1 il | [
49 M9 1606 001 B 504016H01 r ik x5 2 1 4{40)x7 Screw 1 4(40)x7 3 Of ] | |

50 MG 44E0 662 WA4BB439G0O1 & 2 # + F (i) Needle bar connecting link guide 1 | '

51  MF 10A0 325 W443934H01T =& ) Square block ! . Ll
52 M9 1110002 WB500294H01 ¥ % = 11 64(40)x8 Screw 11 64{40)x8 2 l

53 M9 0815 002 W4B4210H01 F * =~ 1 Bl44)x4.5 Screw 1 8(44)x4 5 i

54 MP 20B0 128 S 970005H02 it DPx17 223 Needle DPx17 =23 1

55 MG 42A0 181 W4B7123H01T % ® @ (§t8) Thread guide for needle bar 1 |

56 M9 1102 001 W500489HO01 3@+ < ik x> 11 64(40) 2.7 ~ Screw 11 64(40) 2.7 1 .

57  MQ 50A0 664 W458121H01 &t & £ 5 & (T) Needle bar bushing {lower) 1

58 MG 44B0 660 W488438HO1  &f i ~ Needlebar T

59  MF B0AO 663 WA461760H01 & #& < 2 4 (k) Needle bar bushing {upper) 1

60 M9 1503 001 B 508971H0O1 8> o it =~ 15 6A(28)-45 Screw 15 64{28) <45 1

61  MF 10A2 740 WS500003HO1 7 = A& ¢t =Y, Felt for needle bar bushing (upper) 1 -

62 MF B60A0 742 W502181HO01 = ~ Cap for needle bar bushing (upper) 1 |

PV-1000-348
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ARM SHAFT & VERTICAL. SHAFT MECHANISM
BB n Parts
_ o # g,vli_wg_ﬂm_mg 1S
Fig 8 2 0 — ¢ W3- ¢ ” ; il 1 2
No. Parts. Mo Ral Mo " e # Description Amit. g g
Req. | s
86 M9 1510 001 © 5090881101 =7 S k-7 5 15 Ga28) %7 Screw 16 GA281%7 S ]
67  MF GOAO 232 WA4GA011HOT F % » % n (%) Arm shalt bushing (ieft) .
88  MF 60A2 740 W501624H07 7 = i b+ Fell for arm shaft bushing | |
69 MO 1602 001 WHOO003GHDT 87 ik~ # > | A{40) <4 Screw 1 4{40jx4 R
70 MF 70A0 352 WA 76422H01 H 5 = Collar for arim shaft . I (LA 5
71 MG 41B0 230  W341673H01 & hh Arm shaft " I N ] O o
72 M9 1606 001 P 911000X0T  =fid- = sk 4 3: | A(A0)~ 7 Sorew | 4(A0)x7 . - || 1 |
73 MF 40AD 331 P 611003X02 4 thy B () Bevel gear for arm srm shaft | L i
77  MF BOAO 233 WALKISTEH01 & @& 4 7 h () Arm shaft bushing (right) NrEEYIREN
78 MF 10AD 682  WA535001101 v = - Balance wheel I I [
78 M9 16502 002  W5005081101 15 G4(28) - 12 Screw 15 84128)x12 L]
85 MF 40A0 332 P 611002X02 T Beval |  gear for ook shaft | |
~ 68 MF 30DAD 334 P G11001X02 & T "~ Bavel gear lor verncal shaft (o ) T
87 MF 6780 522 WA4627341101 IS Vartical shaft boshing flower) | Al
88  MF BOAD 740 WS0004 HO1 - Falt Tor vertical shaft bushing
89 MG 4180 520  WAB)F9BHO1 Vertical shalt o ol i
90 MG 3780 521  WIB2791110 Vertical shaﬂ hushmg {upperl' . .
a1 MF 40A0 333 P G611000X02 Be . A ges
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PRESSER FOOT MECHANISM PV-1000-349
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PRESSER FOOT MECHANISM

S " #@ai&  Common Parts

. R |= o T T
Fig. &3 —F BH o — b _ s |8 ‘ 3 BN

il A B Descriptian Amt. |3 & |
No. Parts. No. Ref Mo Req. | o
b - | |
c__:l a |
131 M9 2001 016 B 503843H01 & 17 JL F + > 5 16(241x30 __ Sorow 5 16(241%30 T - S (2 O O |
132 MG 30A0 725 W344931H01 Lifting lever (upper) - {0 IS4 ' . |
133 M9 1505 016 B 509176HO1 Screw 15 64(28)» 10 [ | | | | |
140 M9 0414 060 W502957H07 Thiead releasing pin |
141 M9 1223 015  W487004H01T “Screw 3/16(28) %62 T =) 1 B
142 MG 30B1 222  \W483465H01 Thread releasing cam 1 [ ]
" 143 MG 30A0 154  W483466H01 Guide plate 1 ,' | |
144 M9 1109 002  W500511HO1 Screw 11 64({40)< 7 2 i O
148 M9 0922 002 W464016H01 Screw 9 64{40) <8 1 1] [
150 MG 30BO 267 W462887H01 T |5 Presser bar bushing 1 | | 1 .
151 M9 1102 001  W500489H01 =7 + = .| s 11 64(40)x2.7 Screw 11/64(40)x2.7 - 2 ] A0 A VIR
152  MF 10A0 267  W502079HO1 i T |5 Presser bar 1 I O O
153 MN 30A0 216  W502468H01 =+ & Thread guide 1] !' I
154 M9 1107 002 W500092HO1 S 11 B4lA0)%5.5  Screw 11 6AlA0|<565 1 RERRER
166 M9 1508 001 B B09088HO1 s+ =k ¥ 7 » 15 B4(28)%8 Screw 15 64{28)x8 1 | 1 | |
166  MF 41B0 265 W481630G01 |1 =« & » =+ £ Presser bar holder 1 T T O
157 MV 30A0 259 Wi4B5017G01 § T Voo Presser bar spring L e ‘1 r
158 M9 3201 045 W471438H01 1 2(28) Special nut 1 2({28) 1 .’ i | |
1569 M9 3209 035  WA481436H01 1228 43 Presser regulating thumb screw 1 2(28)x43 1 | | |
511 MF 20A0 703 W475491H01 T Presser barguide T ' 1
512 MV 30A0571  BE702D661HO1 Adapter 1 '
513 MV 30A0 256 BE702D600HO1 i Presser fool T = ! | |
514 M9 0551080  S913NO10PO6 Washer 0 N [ |
_ _ L i - —r 1'— t i Ty = :
S —— == —:—— - t ! i - 15

it —— — —-'r + -I— 1 - +—r

- r '[ : |

. iy | | I |

P L] -

- o o - | i_ |

. LELL NEEN
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UPPER FEED MECHANISM PV-1000-3
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UPPER FEED MECHANISM

ko 88,5 Common Parts
e} > T
Fig Baa— ¢t W 4 a - 9 iﬁﬁﬁ 4 |
al 5 pHon 3
No. Parts. No. Ref No. = o R A?;: § g
g. - =
g_ a.
166 M9 1801 036 W502411HO1 & & = 9 32(28)-35 Feed regulating screw 9 32(28) - 35 T |
167 M9 1801 045  WS500009HO1 =+ -  + 9,32(28) Nut 9 32(28) 1 l |
168 MG 30B1 261  WA4B0473H01 15 = 5 & & Presser regulating bracket 1 .
169 M9 1108 001 B 503846H01 &+ ~ L - % - 11 64{40)%5.56 Screw 11 64(40)x5.5 B 2
170 MG 30A0 B33  W4B83458H02 = ) & » + & (L bT ) Feed lifting rock shaft bushing 3 & |
171 MG 30A0 460 WA4B3458H02 + = E T # ) Feed lifting rock shaft 1
172 M9 1603 003 W501009HOT ' T = = 1.4(24) Screw 1 4{24)%16 - . 1 ) {
173 MG 30A0 463  WAB3457HO1T  E& T F o= i () Feed lifting rock shaft crank (right) 1|0
174 MG 20BO 384  W4B0485H01 7 Z227 By F (M) Feed connecting crank rod 1 j .
176 M9 1561 015 W4B0471H0Z it T = 7 M6 PO 75 %24 Screw M6 PO 76 %24 1 ) =
176  MF BOAO 700 WS00836HO1 = B " Spring for felt stopper o g '
177  MF 60A1 740 WS500738H017 -~ - o ¢ Felt for feed connecting crank rod 1
~ 178 M9 1606 001 B 504016H01 &4 k<= - 1.4(40) 7 Screw | 4(40)x 7 s 2
179 M9 0325 065 S 591411H05 « # . - & ((HL&) C-type stop ring 1
180 MG 30A0 760 W483455H01 B ' &2 Feed lifting eccentric 1
181 M9 0607 050 S 562131H04 - = = 6 Washer 6 i
182 M9 1572 045 S 6542112HO01 U - T M6.075 U-nut 6x0 75 e 1
~ 183 MG 10B0 763 W461042HO1 -~ w2 7 >~ - Bell crank 1
184 M9 1210 002 W501247H01 =+ 7 3 16(28) Screw 3 16(28) - 10 - z
185 MG 41B1 572 W502462H01 % = .\ s ; " Spring 1
~ 186 MG 30BO 732 W464020G01 > ® 4 = (F Spring guide bar complete 1
187 MG 30B0 226 WA4B1057H01 % = ik - T (o) Adapter 1
188 M9 0301 064 S 584412H03 7 ) - 5 Spring Pin ey 2 I
189 M9 1110 002  WB500294H01 ; 7 11,64[40)x8 ~ Screw 11 64(40) <8 3 |
190 MV 30E0 763 BE702D663G30 <\~~~ ¥ Ly Bull crank guide bracket complete 1
_ 191 MG 10BO 411 W501534H01 o a Roller !
192 M9 0507 063 WB502457H01 a2 o i (= Lw— " Bell crarnk guide pin 1
193 M9 1681 015  WA4B0472H01 |2 @ & = - 1 4{40)~ Scrow 1 4(40) <12 i
194 MG 10BO 910  WA457552H01 & . 5 Ciiin Fe-d fifting rock shaft Ik i |
195 MG 30A0 462  WA4B8479HOT  Eii kT - 0 | Upper feed lifting rock shaft crank 1
196 M9 1506 022 W4BB368BHOT -+ — & £ Tapcr pin L <
907 __MSB 42E0 462 W488478G01 E & EF 8 OGL ~ Feed lifting rock shaft complete 1, '
515 MV 30A0 352 BE702D607HO1 #» = B Collar 1

12
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HOOK SHAFT & ROTATING HOOK MECHANISM

wE | ,i{:i,ﬁgsg_& Common Parts
Fg. ®M&a—F #43— | w4 |% 3
a = Description Amnt > 2
No. Parts. No. Ref No Req ;; E’I
2566 MF 20A0 229 W468837H01 7 7 Hook positioner 1
257 M9 1118 002 B 509061HO01 & Y 2 11 64(40)>10 Screw 11 64(40)> 10 1
258 MG 44B0 450 W488437G01 T o Hook shaft w 1
259 MF 10A0 352 B 422844H01 h ) - Collar for hook shaft 1 !
260 MF 60A0 740 W500042HO1T  — =+ bt o Feit ~ 1 | |
261 MG 37BO 452  W462738H01 F odg (B Hook shaft bushing {right) 1
262 M9 1117 002 B 503844H01 . ~ 11 64{40)=< 13 Screw 11 64(40) <13 1
263 M9 1503 001 B 508971HO1 @+ - . > 15 64(28) <4 5 Screw 15 64(28) <4 5 2 |
264 M9 0811 006 WA48700801H B %k F ~ M3-035+95  Screw M3<035x95 1 '
265 MG 30A0 700 WA487009H01 T Spring 1 o @)
266 MG 30A0 451  WA487008H01 T 1 W (%) (3E) ~ Hook shaft bushing (ieft) 1 |0 & !
267 M9 1103 002 B 509062H01 T  =# ~  11/64(40) x5 Screw 11 64(40) =5 2 o
268 MG 44B0O 120 P 975040X01 # Hook complete 1 O O
269 MG 44B0 123  W470215H02 5 > Bobbin 1 1o @)
270 MG 44E0 125 P 976027X01 S =z () Bobbin case complete 1 Jo )
271 MF 90A0 750 WA487080HO01 7w 1 Hook shaft collar 1 o | O
272 M9 1602 020 W462663H01 < A =~ 1 4{40)<10 Screw 1 4{40)<10 @) O
273  MF 90A0 350 W344950H01 % 4 Y r Thread trimmer cam 2 |
274 MO 1601 020  W462662H01 =R AT 1 4(40) 6 Screw 1 4{40) X6 1 |
2
PV-1000-349
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KNIF (ACTUATING) MECHANISM
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A A (REDY) ) e b -
KNIFE ACTUATING MECHANISM

it @ssa  Common Paris
=2} 5 |2
Fig. f o8 3~ b Y 2
No. Parts. No. R No. ' £ 18 E
q |o =
Q a.
909 MF 90ET 199  W237513G02 &5 Knif base com, lete 1
MF 90E1 199 W231513G03 * Z & (#8) W Knif base complete NEW
281 M9 0803 003 W502920H01 A F F o 1844)x6 Screw 1 B(44) - 6 2
282 MF 90A0 838 W344956H02 @ = A = Fixed knife - 1
283 MF 90A0 180 W344976H02 # S ] Threa | gude for knife 1 1 |
sgq MF 90BO 838  W344947G01  $% W 4 2 () Movable kn ‘e y | |
MF 90B2 838 W344947G02 # & X 2 (B) % Movable knife ~~ NEW I (|
285 M9 1204 003 B BOB97BHO1T # F = o 3 16(28)x12 Screw 3 16(28) 12 2 |
286 M9 0910 003 B 509270H01 # FE = 9/ 64{40)x 7 Screw 9 64{40) - 7 2 |
287 M9 1112 002 W6501889H01 * 11 64(40) 18 Scre. 11/64(40) - 18 1 _
288 MF D0A0 B39 WA487156H01 BEH 2 X Adjusting bracket 1 |
2gg M9 1109 030  W487155H01 S50 ABaa - 1164{40)- 10 Screw 11 /64{40 - 10 |
M3 1110 030 W4B88922H01  § 1T - Screw NEW
290 M9 8001 070 W4B9183HO1 = (332 Ste-lball |
291 M9 1050 020 M4 5 M4 - 6 Screw M4 5 l
292 MF 90AO 228 W487095G0) Mo+ |- knife crank
MF 90A2 228 Wa487095G02 Movable knif- crank NEW
293 MF 90A1 839 W344954H01 Knife bracket i
MF 90A2 839 W3449654H02 . Knife bracket NEW

PV-1000-349
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CAM SHAFT BRACKET

Hhapas  Common Parls
_ =8 ST (=2 |
o i ' Bl ekt 3t g : Description o & 2
No. Parts. No. Ref No ' : A‘:;' g g
q = =
g (-8
910 MG 44E0 348 W344958G03 b8 R4 R (B Cam shaft bracket complete 1
MG 44E1 348 W344958G05 h oL EBRAE (U A Cam shaft bracket c_om;:!ete N_EW )
296 M9 1516 002 W502945H02 - 1 15/64(28) - 8.5 Srew 15 64(28)x8.5 2 I |
297 MF S0A0 744 WA4B7051HO1 P 3 M= X Knife driving fork ; -
MF 90A1 744 W487051H02 ¢ A = Knife driving fork NEW L |
298 MF 90A0348  W487046H01 # L4 b Cam shaft 3 1 | | |
299 MF 90A0 833 WA4B7039H02 1 L & -~ = & Bushing for cam shaft 2 | [ 1]
300 M9 1509 001 B 509074HO1T © % 15 64(28) 30 Screw 15 64(28)x 30 3 L o] ]
301 M9 1109 001 W500985H01 =i+ < 4k - 3 - 11 64{40) 6.6 Screw 11 64{40)x 6.6 2 | | i |
302 MG 44EO0 351 WA4BB44BGO1 4L 8 Cam follower crank 1 ||
303 MF 90A1 572 WA487050H02 = A = , Spring A B 1 |
304 MG 44B0 348 W488443G01 hLB R A Cam shaft bracket 1 |
305 M9 2001 045 W501512H0] - 5 16(24) Nut 5 16(24) 2
306 MG 44E0 410 WAaB84.7G01 o Roller complete 1 ;
307 M9 1110 002 WS500294H01 £ 3 11 64{40)xB.0 Screw 11 64(40)x8.0 2 -
308 M9 1351 020 M5 5 BATLElT > MB<B Screw M5 x5 1 |1
309 MF 90A0 665 W487049H02 21 o ' ~ Roller shaft bracket 1
310 MF 90E0 410 W4B7096G01 1 o Roller shaft complete 1
311 M9 0814 050 W4B7040H01 = & Washer 2 B I -
312 M9 0504 065 S592411H04 E & 4 o 4 i E-type retaining ring 2 |
313 M9 0510 060 W4B7042HO1 % 4l i) 14\ & ) Actatngpin 1 |
314 MG 44EO 430 W488444G01 = 1 U 1E & e (48 Actuating crank 1 '
315 MF 90A2 672 W487173H01  + = + 2 Spring . 1 l
316 M9 1101 030 W502032HO1 By E ~ Pin for spring 1 '
317 MF 90A0 477 W4B8429HO1 B R Stopper 1
318 M9 1118 902 B 509061HO1 | e 11.64(40) - 10 Screw o B 2

PV-1000-349

18




19

Ewvh—-RUREY FEIBR

PICKER AND UNDER BED TRIMMER ACTATER PV-1000-349
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Ey A—-RU €)Y FRIRIHR
PICKER AND UNDERBED TRIMMER ACTUATER

—

-k B T Common Parts
= E o
Fig & - F B b B & o~ = |
No. Parts. No. R«f No Amt |¥ .g_
Rug |- | > _
321 MF 90A0 182  WAB7057H01 L B Picker . 1 I I
322 M9 0908 003 WS502003HO1 # + = 9 64(40 5 Screw 9 64{40)X5 2
323 MF 90A0 603 WA4B7056H01 e h—iifiem Picker bracket i J
324 M9 1220 015 WABJO58H01 & #f ¥ 7 o Screw !
325 M9 1127 016 W4B7061HO1 &% 4 £ # o Screw 4
326 MG 44B0 427  WA4BB449HO1 ks n—ffahl » 7 Picker actuating link 1 4
327 MF 90A0 392 WA4B/094G0T € 9 5 — Bk Picker driving crank ! J
328 M9 0506 065 & 692411HO1 E # i ~ #& 5 E-type stop ring 5 1 )
329 M9 1002 045 Ma P M4 Nut M4 2 )
T 330 MO 0422 053 M4 N X B & Washer 2 ) | |
3317 MF 90A0 601 WAB7064G0O1 VL /1 F Bl Solenoid braket 1
332 MF 90A0 780 WA4B7067HOT # & 5 Holder 1 J 1
333 M9 1109 002  WbH00511HO1 = Y 11 6HA0)x 7 Screw 11 64{40)x 7 2 ||
33¢ M9 1506 002 WB00183HO1 F = 15 64(28)x 135 Screw 15 64(28)x13.5 2 |
335 M9 1010 098 W487068G02 no—51 L Rotary solenoid 1
336 M9 1112 002 W501889H0T & T1 Ba{a0)x 12 Screw 11 B4(40)x 12 ]
337 MF 90A0 430 WA4B7089HO1 = 1 Crank 1 ¥
338 MF 90A0 361 WA4B7072HO1T & -~ = Bracket 1 |
339 MF 36A0 750 W502917H01 Holder 1 ¢ |
340 M3 0802 002 WS501083HO1 F 7 1 8{44)x7 Screw 1 B{dd)x7 2 | | ]
341 M8 0922 002 W464016H01 F % 9. 64{40) 8  Screw 9 B4{40)x8 2 |
342 MF 90A0 391 WAB/044HO1 t - i —5 1 & Picker drive plate L ..
343 MF 90AD 810 W4B7043H01 < 3 Uink i
344 M9 1684 015 W4B7045H01 & = F & - ~ Screw e 1
346 M9 1620 045  WA4B2B43H01 + ) F 1 4{40) Nut 1 4(40) i
346 MF 90A0 746  W487070G01 L+ W7 v Flexible wire ! £
347 M9 1110 002 W500294H01 & £ 11 BNAO)=8 Screw 11 B4(40) -8 1
a
e I e e I e J
PV-1000-349
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SYNCHRONIZER MECHANISM

%

PV-1000-349
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e 2R

SYNCHRONIZER MECHANISM

@ Hi@gf& Common Parts
Fig. B&a-—-F M- F | |
n ) = Decripion
No. Parts. No, Ref No. Amit
Ra
671 M3 11171 OO BS503852H01 k A =3 11 /BMA0) %10 Screw 11/6440)% 10 2
672 MF 40EQ 602 W479382G01 Bt U > g () Magnet ring for Z-mator 1
910 MF 40EQ 406 W339674G01 % H ﬁ {ﬁ) Detector complete 1
673 M9 1107 002 W8B00092H01 ¥ F 11 84140) &5 Screw 11 84(40) 55 2 | B
674 MN10A1 B89  WS01202H01 O A = Holder ?
675 M8 1102 004 W467880HO TS5 T A v 116440 10 Screw |11 6440)% 10 2

22
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5 Jh Ba % PV-1000-349
OIL LUBRICATION MECHANISM
(406)
406 407 (406)
Y
914 P
403 ( ]L_\ - 5%1

404 405 °

417 416 415

% —
(416)418 % %

(416) (416)




#a i B9 %
OIL LUBRICATION MECHANISM

_ ommon Parts

&
Fig. B&3—F ®WH3—F : Lk '
3 -] Arny
No. Parts. No. Ref. No B
401  MF 10E2 148  W454023H01 “h il ¢265%35 Oil braid $2.5x35 . L1
402  MF B0A5 740  WS00906HOT t Felt for cler .
403 MG 41BO 742  W471448H01 W Cop for ler
404 MO 0501 037 S 512131H41 P F » - M5- 12 S i M5 12 i =
405 M9 0570 080 W502078HO1 = . Rubberplug = = © S = : & B
914 MF 60E1 711  W482329G02 1 i 'n Lt # Arm shaft bevel gear hox complete 1 |
406 M9 1109 002 W500511HOT & < 11,61140) Screw 11 BAWB) X7 ] 1 B
407  MF 60AD 134  W4.16619H01 B () (myv) Oll reservair cover right) ) =
408 M9 1104 045 WB00079H01 + v - 11 6440 Mut 11 64{40)
411 MN 10A4 742  W462905H01 ES (4 D v “Cap for olcr @/ 1 |
413  MF GS5B0O 690 W5012001H01 : EL e Ol pipe holder 1 o 3
414 M9 0920 002 W501523H01 7 - 9 6440)X6 5 Serow 9 684(40)- 6.5 1 '
915 MG 41E0 712 W4a81406G01 o H A T (#) Hook shaft bevel gear box complete 1_
415 MG 43A0 689 W487120H02 - #4272 v3 N1 T — ~ Pipe holder 1
416 MY 1101 004  W466810H01 Er i 11 B4(40) -8 Scre . 11 64(40)- 8 5
417 MG 42A1 691 WA483469102 2 “Ga: el for | reservoir 1 Nillim
418 MG 30A1 139 WAB3470HOT =+ i Ol reservair N
419  MN 10A5 740 W462954H01 x| Fett |
A20 MG 42AT1 731 Wa462095H03 == G B8-16 Odppe6 B8 15 1
421 MG 42B0 400 W464027HO2 i = Woal yarn i | |
422 M9 1104 003 B 509264H01 =E 11 64(40) 12 Scrow 11 64(40) <12 [ |
423 MF 10AD 689  WAa44230H01 I Pipe hold. r 1
424 M9 1102 045  W501097HO1 e 1) 64(40) Nut 11 64{40: 1
425 MF 70A0 731  W482323H01 = — /3 .42 580 Ol pipe /3~ -4 2 <580 1
- . y .
= o | | [ |
! T

RN
i.
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ACCESSORY BOX & ACCESSORIES PV-1000-348
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ACCESSORY BOX & ACCESSORIES

#@iggs  Co o mon Parts
Fig. MBS — F "R#M=2—5 . S~ ok &
No. Paris. No Ref. No = - " Qo A;“ g é
€q. - -
=3 [ 5
431 MF 60AD 749 P 833000X01 i B &% W Accessory box 1 [
434 MM 10A1 479 B 422776H01 = N F Spanner - T ]
435 MV 30A0 101 BE702C599H01 &t i Needle plate | | |
438 MF 12BO 187 W4aBG372H02 % W ) ¥ # Thread take-up spring 1 ]
439 MF 70EQ 418 W4B1678G01 o & k& = o (#) Table hinge with rubber cushion 2 | |
440 M9 0607 050 S 562131H04 = # % E & 6 Washer 6 . S 2 |1 |
447 M9 0401 041 S 619132H01  # & =+ <+ 45%x20 Screw 4 520 2 il
442  MF GOAO 137 P 831001X01 i 2 < Oil with Oiter - 1 Ll |
443 MB 02A1 608 P B42002X01 ¥ 3 1 » — (49 Screw diiver (Small) 1 |
444  MB 02A0 608 P 842003X01  F = 4 % — () Screw driver (Middie) 1 |
446 MG 4480 123  WA470316H02  # & > " Babbin ‘R W | a
447 MNP 20B0 128 $ 970006H02 = < - 4§t DPx17#23 Needle DP - 17 =23 4
448  MF 90A0 976 WA4B2660H0T 6 m#E = /i 7 18 Sockel wrench 1 8 [
449  MF 90A1 976 W4B8545H0Z § m & 2 v+ 25 Socket wrench 2 5 1
450 MF 90A2 976 WABB5A5HO1 ERIER T 2 Sock:t wrench 2 1 il
520 M9 5001 002 BE702DG50HDT F = = M12x10 Sgrev M12 10 4
521 MF 40A0 426 P 999023X01 *n &% % I Head supporter 1 = [ T
s i 11
e : . |
el T - - -
l |
|
y _— I
|
i
|
PV-1000-349
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OIL. PAN & OTHER ACCESSORIES PV-1000-349
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—523

524

463




1R 1%
OTHER ACCESSORIES

RS Common Parts
s
Fig. M E g — F fiH o — ¥ . - m# | = 3 | i
o ah = escription o~
Mo. Parts. No. Ref No ! Amt. g g | |
Req __El_ z- I | |
456 MF OOEQ 193 P 09500801 & = () Colion siand complete _ = I i
457  MF 67E0 180 P 992005X01  + & & 48 ! Bobbin wm_g:lgr_t_;pmpleie i _ . |
458 M9 0401 041 S 519132H01 ok 2 45%x20 ~ Screw 4.5%20 2 [
459 M9 0607 050 S 662131HOT = E 6 Washer Mo _ N 7
460 ‘M9 1506 004  WA467868H02 7 & % | 7 15 64(28)x8 ~ Screw 11° 64{28}><8 <
461 M3 1101 004  W466810H01 R EE A 64[40}><8 Screw 11/64(40)x8 4 | |
916  MF 40EO0 776  W341683G04 ~ b F # /v — (i NR) Belt cover N T A O
462 MF 60A0 734 _W£0627H02 e Polyethylene cover . 1 G
463 MF 60A0 608 W319408HO1 Fog a4 28 — (#) Screw drive (large) 1 O
523 MV 30A0 437  WT90021X01 i 1 A instruction Manual ) 1
523 MV 30A1 437 WT90022\XO_2 - ~_Instruction Manual - Ol
524 MV 30B0 437 BE702B793HO1 Accessory List @]
|
e e s e e 5 = — |
| |
| |
e e B R - I
|
- o |
S — SN S S — S — [
. o ] ~ = - B - o | [ 11
- .. g B - || I
I S e— ; o - . o |
1_
PV-1000-349
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W, XY & F-—. =
#
Fig g o - Vi 4 @&
o 2 Description Amt
No. Parts No Ref No. Req
W 1 C20001HO1 = = Base 1
w2 Cog belt 2 | T5-20-170
W3 Motor complete 2 34PM-C206
W 4 BV30156HO01 B F Brackst 2
W § BS903N210P16 = o, M5 16 Bolt M5 - 16 8
W 6 BS913N210P05 i Spring washer 5 B
W7 BV44272G30 Cog pulley (A) 2
W 8 BS910NO10POS 4 b Nut 1 8
W 9 BV43944H02 Shaft 1
W10 BVa44273G30 — (B) Cog pulley (B) q
Wil BS901N319P10 E M4 5 Screw M4 x5 12
W12 BS921N31 P16 43 16  Pin 3%16 6
Wi3 C40004H02 ~Bearing compiete 3
w14 BV40715G30 - (C) Cog pully (C) 6
Wi5
wis Bearing 18 RF-2280ZZ
W17 + v Cog belt 2
W18 C40003HO1 Bearing complete 1
wWig e B Cog belt 2
W20 BV43944H01 g Shaft 1
W21 BV40716HO2 Shaft 4
W22 BSG10N211P30 — T L+ MG 30 Bolt M6 x 30 32 =
w23 BS913N210PO6 i 6 Spring washer 6 40
W24 BS913N040OFPO6 > 6 Washer 6 40
w25 C40004HO1 Bearing complete 3
w26 C40003H02 Bearing complete 1
w27 BS913N210P04 4 Spring washer 6
W28 BSOTONZ10P35 Tl M4 10 Bolt M4 - 10 6
w29 C40012HO1 - i Adapter 2
W30 C40013H01 | Clamper 2
Wai BS913N210P03 3 3 Spring washer 3 ]
W32 BS902NO12P16 P M3 16 Screw M3 16 16
w33 C40011HO1 Nept— Rall 1
W34 3P Connector 39 1
W3E Proximity 5 switch 4 RS-1_!
W36 % 4p Connector 4p 1
PV-1000-349
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@ i
Fig. & a2 - ¢ a3 — F _ e
= o) Description Amt
No. Parts. No. Ref. No. Rea
W37 BS90TN319P11 &k x % - M4 6 Screw M4x6 12 ——e
w3s BS903N211P25 == R{ima + M6 25 Bolt MEx25 8 Eall s
W39 BS913N040P03 F & 3 Washer 3 16
_Wa0 BS913NO40PO4 B4 Washer4 =~~~ 6
_Wai C40011HO2 - = Bah == - ] e
wa2 BS913NO40P30 T = & 430 Washer 30 8
W43 BS913N210P12 N 2 = =& 12 Spring washer 12 4 —
was BSO1ONOTOP12 + = | M2 2 Lo 8 -
Was BE702D721HO1 & % 23 4 Rubber pad 4
PV-1000-349
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W, XY &~

1

L

Fig o - M B er k) I B Y
g # Description AL

No Parts No Ref No Req.
W60 BC702C697HOT i Base 1
W61 BE702D612HO1 Shaft 1
W62 BE702D6GI6HOT | Lever 1

TWE3 Bushing 2 SA-12 18

W64 BS922N210P60 E Retaining ring 2
W65 BS913N210P0O5 5 Spring washer 5 18
W66 BS913N040PO5 5 Washer 5 18
Weg7 BE702D563HO1 8 i Adapter 1
W68 BE702D610HO1 Shaft 1
W70 BS903N219M36 - " Mad 12 Bolt M4 12 4
W71 BS913N210PO + 4 Spring washer 4 4
W72 B5913N040P04 4 Washer 4 4
w73 BE702B580G30 (n Lower clamp frame (1) 1
W74 BE702B390G30 I (1 Upper clamp frame (1) 1
W75 BE702D603HO1 Support 2
W76 BE702D614H01 Shaft 2
W77 BS901N310PO8 5 08 8 Screw M5 X0 8x8 2
W78 BSOO3N219P38 A fi#iin  M4x0.7x16 Bolt M4 x0.7x16 4
W79 BE702BG6OHOT & LK L Clamp frame 1
W80 BS910NO10POE -+ y 5 Nut 5 3
W81 BS903NZ10P14 <EAMHEILF M5EX0B8x14 Bolt M5x0.8x14 14
W82 BS903N536P40 ¥ 5 & & ) b Thumb bolt 1
w83 BS903N211P20 = m R fixn I MBEx20 Bolt M6 20 4
waa BSO13N210P06 /v 3+ = = 6 Spring washer 6 4
W85 BS913N040P06 & & 6 Washer 6 4
W86 274 ¥ M Sliden complete (A) 1
w87 BVA0713HO1 o P i (B) Rod (B) 2
was C4A0009HO1 < 0 F P T Belt clamper 2
wg9 BS910NO10P16 + 7 P16 Nut 16 16
W90 BS910NO10POS 4 p B Nut 5 8
w92 BS903N211P16 AmA(tHNL b MBX16 Bolt M6 16 8
Wwo3 BS913N040PO6 T & 6 Washer 6 8
w4 BS913N040P04 T i 4 Washer 4 8
W95 BS903N219P36 =m~1{+ ) + + M4 10 Bolt M4 - 10 8

34
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W, XY 5—. 1 s - - =
{ER
Fig. g&a—+ AMa-=F - B
2 & Description Kok
No. Parts. No Ref. No. Req.
W 96 C40008HO < rR{f&8 C Belt support F 4 e
W 97 BS913MN210P08 F E = 8 Spring washer 8 8 _ N .
W 98 € 3 & Rubber pad 4
W g9 T f {B) Sliden complets (B: 4 - .
W100 =BT e a Stide ball bearing 16 | LM16 AJ .
w101 BS922NOTOP28 C 2 ik # & C-28 C-type retaming ring C 28 24
W102 BGO13NO40PO3 ¥ B & Washer3 20 =il
W103 P+ ~ 7 ¥ M3x10 Screw M3 10 8 S
‘W104 BVA0713H02 W (B __Rod (B) 2
W105 BV301 53401 F & ¥ Rod support 4 . -
W106 BS903N"12P3% ST T Lk M8x35 ~ BoltM8:.35 8
W107 BVA123€HO | ¥t BT Belt clamper 2
W08 B-00 N 0PO6 7 M5 6 Screw M5 - 6 8 -
_W109 ' * u E ~ Magnet _—— 2 | RS-1% —_—
W110 CAD010HO1 53 < REATIA - Magnet support 2
WIiTT BSIT10ONO 10PO 3 Nut3 a el
W112 BS913N040FO" 3 : )= Washer 4 4 e
W113 BSOO3N219P35 (@t M4x10 ~ BoltM4x10 4
“Wiia BS902NO12P10 P + 7 - M3 10 Screw M3x 10 a paen e
w115 €400021102 -~ b (C) Rod (C) 2 Nalnkaall
w1186 C40002HOGT o F_(C) Rod (C) 2
Wive BSOO3N T0P12 ~ w7iiakA - M5 12 Bot M5x12 a s
~W118 BSI0ON 14P10 P k5 2 7 - M4 Screw M4 3 e —
W120 BS913N210P04 F ® & 4 - Spring washer 4 3
Wi121 BS913N0O40PO | 4 Washer 4 3 Syl
PV-1000-349
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: @ =  Common Paris

Fig 8 3 - i o

Descrniption Amt
No. Parts. No Ref No Req
I BE702A481G30 i Frame assembly 1 |
T 2 BE702C730H0T = Table top 1 |
T MO04Z614H03 = f+ # i ¢ MBx75 Bolt MB . 75 4
T 4 Y] A M54 V belt M54 1
T 5 BE702C463G30 Cover l _ I
T B BS902NB24P10 (L = = M4~ 0.7 10 Screw M4 - 0.7 10 12 . |
b BS9TENO0OPO4 C29 = = 4 Washer C29-4 12 || |
T 8 BE702C464HO1 -- Cover 1 - | |
T 9 BE702B480G30 X ¥ — < Base plate 1 i
T 10 BE702B513H0O1 FA Cover 1 [ 1 B
T 1 BE702B512H01 FA-== | Cover 1
T 12 BSOO04AN310P12 — | . Eye bolt 4
T 13 S902NB25P12 {. = 5-08 12 Screw M5 0.8 12 37 i
T 14 S915N900PO5 C29 5 Washer C29 5 37 I
T 18 BE702B506H01 F-= y Cover 1
T901 BE702B561G30 LB Cover 1 |
T 18 7 == % Magnet Catch 1 [ .
T 17 BS301Z610H02 J®o—L iy 7= M3 Screw M3 1
T 18 BS903N212P62 =~ EAR{AE N + MBxXI0 Bolt M8 - 70 4 e
T 19 BS913NQ4QPOB = # + r~ & MBA Washer 8 11
T 20 BE702D731HOY = — % % <+ Motor base plate 1
T 21 BE702B511HOT FA-& T Cover ]
T 22 MV30A0131 BE702D598H01 - = = - Bracket 1 N
T 23 MF20A0130 W319422H01 . o Oil bottle 1
T 24 BE70ZC505H0T F-@ {4 Cover ]
T 25 BE702C510H01 FA | Cover 1 | i i
T 26 L. O 2 Caster 5
Y a7 BE702D503HOT Fm 7 = Cover 1
T 28 MGAOB1419 WAB1855H01 45 % a 4 (]| Cushion rubber 2 B
T 29 MG40B0O419 WA4B1654H01 i 5 & (P Cushion rubber 2 '
T 30 MV3OEO131  BE/02D609G30 T Oil reseivoir [ | [
T ‘3 BS817001HO2 N25 Nail 4 i
T 32 BS908NO75P25 ~ - 4 - ~ 3.8.25 Wood screw 3.8 - 25 4 !
T 33 BE702D502HO1 F. & ' [ Bracket 1 || 1.
T 34 BS903N212P25 =& X T b MB.25 Bolt M8 - 25 4 |

_T 35 BSY13N210P08 ¥ B 3 Spring washer 8 8 I

T 36 BS910NO10POB ] Nut 8 8

PV-1000-349
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MOTOR
= Common Parts
Fig. g a3 - i 3
Description Amit
No Parts. N Ref No. R-
q
A 1 K11790451403 Bl 042514H03 T T L F M8.70 Mounting Bolt MBX 70 of 3
A2 K11M91490801 BM914D908HO1 » E = Wide-Rimmed Washer il 3
A3 KI10S91321008 BS 913N210P08 & 3 = = 8 Spring Washer 8 3 [
A 4 K10591001008 BS 910NO10PO8 + SYE] Nut M8 — aa L 3 a
A5  K11M94313601 BM943D136P01 =+ 5 ~ = Reverse Rotation Socket 1 |
A6 K11M98715802 BM987D158H02 + Adapter 1 | i
A 7 K10S 90203408 BS 902N0O34P08 SW-PW P# | L M4 O 7x8 P-Screw with SW & PW M4x 0.7 - B 2 | |
A 8 K11M96894903 BM968BI49HO3 = # = — (oA ) End Cover (Standard Type) 1 |
A 9 KI10590001506 BS 900NO15P06 P - 2 L M5-<08:6 P-Screw M5 - 0.8 - 6 1 |
A0 K10590203408 BS 902NO34P08 SW.PW P M4 0.7 8 P-Screw with SW& PWM4 07 -8 2 ! N
A1l K11M98480001 BM984CBOOHO1 it Filter 1 ; [l 4
A12  K11M98394205 BM983C94 HO5 : Filter Keeping Plate 1 ' |
A13 K105 90041408 BS 900N414P08 P - . 4 M4 0.7 8 PBS-ScrewM4 0.7 8 1 |
A14  K10S 94001040 BS 940NO10P40 125 F4 Terminal 125 F4 2 | ]
A15  K10S 91502004 BS 915N020P04 B4 Toothed Lock Washer B4 1
A16 K10S 93501207 BS 9352012P07 Al . 63 45 Protecti e Bushing 6.3 - 4.5 1 B () I
A17  K10S 90001404 BS 900NO14P04 P . ! M4 - 0.7 4 P-Screw M4 - 0.7 - 4 2 B
A18 K11M95621902 BM956D219H02 = {t % A Fittings 1
K11M93504401 BM9I35Z044H01 R 7 » > 2 (WE) Protective Bushing (Standard) ! —
A19  K11M93504402 BMI35Z044H02 B 3 7 ~ & = (ia2@gE Protective Bushing (14 Dual Voltage) 1
K11M93504403 BM935Z044H03 12 i& 7 » + =~ (=12WWE Prot-ctive Bushing {34 Dual Voltage) 1 |
A20  K11M96823501 BI19682235P01 7~ o> %+v~ 7 3191-06R1" Nylon Cap 1 I
K10S 95024564 BS 950N245P64 1 # » » — 3191-06R1. @ Conn:ctor 3191-06R1 (White) 1 -
A21  K10S 95024581 BS 950N245P81 1 = » % — 3191-06R1-BU 3 Connector 3191-06R1-BU (Biue) 1
~ K10S 95024582 BS 950N245P82 1 # = P 3191-06R1 BL. Coniector 3191-06R1-BL (Black) 1 |
_A22 K105 93501207 BS 935Z012P07 AR® 7~ > 1 6.3x4.5 Protect e B.ching 63 45 1 '
A23 K10S 91001010 BS 910NO1OP10 + =~ P M10 Nut M10 - 2 I
A24 K105 91321010 BS913N210P10 2 1 & #& 10 Spring Wosher 10 1 I, A
A25 K10§91304010 BS913NO40P10 = & 10 Wishar 10 - 2 | | |
A26  K11M98501202 BMOB5CO13H02 & % #+ s + Ad: sting Bolt 1 L]
_A27  K11M9781272122M BM97BAI27HZAI22 ~ — = B e [ ] |
A28  K11M92187501 BM921Z875H01 ~ — = © > Biie Pin ) 1 |
A29  K10592221090 BS 922N210P90 E % 4 o & 9 ERig9 2
A30 K11M89999999 - L&z-r— 7 38 Fra e & Stator Assembly 1
A31  K11M90291980 B/902D919G80 fa Fitting Sere: 3
A32 K11M99999999 % o - % b Rotor (With Sha_fl] i 1

40
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A, T—FIh 2

MOTOR
3 T
peer Zm#bae  Common Parts
Fig B2a-F f<F] @ 1
H 8 -] Description Amt.
No Parts. No Rel. No. R
q
A33 K105 86203209 BS 862N032P09 LEfi—A-TY 7 %6203 Sa.\l-ziB | B-arng =6203 1 | ||
A34  K10S 86204200 BS 862N042P00 > —pFfi—A~<T)-o %6204 “lod Bull Bearing =6204 ! I
A35  K11M96281647 BMO62Z816HAT FLno—Fza7y o Pral 'ad Spring ] L
A36 K105 90201520 BS 90ZNO15P20 SWPL~hL MB5x08%20 P-Screw with SW M5 - 0.8 - 20 3 , 117
A37  K11M38212421 BM3BZB124H21 @ 734 » b I/iddle Brackat 1 [ ] !
A38 K11M09021401 BMO90B214HOT1 235 e | kA Cluteh Coil Assembly 1 '
A38  K11M99999599 i ¥ oA 7 X v—HIT Drive Miomber Assembly 1
A40  K11M91397903 BMI13DO79HO3 4% 3% [ @ Wide Riimed Washer 1
A41 K108 90201614 BS 902NO16P14 SWHPxL ~h L MEx14 P-Screw with SW M6 - 14 1
A42  K10S D0001408 BS 90ONO14POB P 4 ~ f3 L MA%0.7x8 P-Screw M4 0.7 - 8 1 -
A43  K10S 91304004 BS 913N040P0O4 & & 4 Wesherd ! ||
Add  K10S 94522004 BS 94BN220P04 ++no21 ,7 HP-4N Nvlon Clip Hp-4N 1
A4S K11M96823502 BMO0BZ236P02 + 10 % . 3101-03R1H Nylon Cip 1
A46  K10S 95024562 BS 950N245P62 > 5 — 3191-03R1 Conncctor 3191-03R1 1
A47  K10S 86302273 BS B63NO22P73 — 17 1 + £6302 Seulnd B | Bearing = 6302 1
A48 K11M09021403 BMOD0B2141103 1 E Dri en M-mber Ass-mbly 1
Ad49  K11M91492502 BM914D925HO02 =~ 11.0 Wailier 11.0° R
AS0  K11M91370406 BM9132Z704H06 10 25 Washer 10.25 a few l
AG1 K105 02514120 BS 925N141P20 = — 5.5x20 Key 5x5x20 1 1
A52 K11M971030065 BMS71C030H05 = - . - = — i ~ Clutch Shaft (taper) 1 |
A53  K10S 92631413 BS 925N314P13 + B + 413 Woodruff Key 4x13 ] [ 1] |
A54 K105 91321010 BSO13N210P10 7 & &= - 10 Spring Washer 10 o 1 ]
A5  K11M9102540) BMS10D2541101 ~ o MI0 -1 ~ NuMiOx1 1
A56  K10S$ 92514120 BS 925N141P20 = § 5 ‘5. 20 - Key 5x5x20 1
AE7 KI1IM97103104 BM971C031H04 -~ - ko= F) Clutch Shaft (straighti 1 :
AS8  K11M92554002 BM925/540H02 + 5_»:5.- 24 ~ Key5x5x24 1 '
A9  K11M91726603 BMO17D268H03 - i ety Collar 1
“AB0  K10591169012 BSO11N690P12 U - + o F MIi2 U-Nut M12 - 1
AB1  K11M92712802 BM927D1.8H02 ~ L — % i b Coil Spring !
Agz K11MOB226380 BMOB2D263G80 -‘| T Armature (lining) - 1
BMO33C560800) I 1)
_AB3  K11M96823003 BM968D230H03 -.-' v 4 7 Cap =N 1
AB4 K108 86202209 BS B62/1022P09 1|4~ - 6202 Sealed Ball Bearing 26202 1
_AB5  K11M96280035 BM962Z800H35 JL-R—FA 7> 7 Preload Spring 2 |
_AB6  K10S 80201416 BS 902NO14P16 SWiFPu~a L M4x0.7x16 P-Screw with SW M4x0.7 x 16 3 |
AB7  K11M72045080 BM720C450G80 @ % o 7 & it Core Assembly 1 | '
PV-1000-348
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A. E— M NLER
MOTOR W PV-1000-349
A
Standand type 12 ‘75( ‘_-."_"-_'_-:
WES 1T ‘\ S
:{02 104 | o 20 21-.
s 52 53 g6B1 .=
: L nde 7754
103 ¥
105 49
(-\ F R . 7y ~




N e s
MOTOR
2 Co mmon Parts
(i FF " T I
Fig. w2 — F T4 a—F fiEi &% ‘ | ‘ i ‘
A &h B bt Al ‘ | |
No. Parts. No. Ref. Mo. Ao | | l | | ‘
| | 1 | |
A 6B K10S 90001408 .BS 900NO14POB P #4 ~ o L MAax0 7x P-Screw M4 x0.7x8 ] [ | [ [
A 69 KI10S 91304004 BS 913NO40P04 1 a B o Washer 4 1 1 [ [ B ||
A 70 K10S 94522004 BS 945N220P04 -;--r BeoYy 7 HP-AN Nylon Clip HP-4N 1 R
A 71 K11M96823503 BM968Z235P03 J-ro_ %4 7 3191-02R1/1, Nylon Cap i) 1 | | L
A 72 K10S 95024561 BS 950N245P61 2 3 ~ » — 3191 02RI Connector 3191-02R1 — 1 1T LT | |
A 73 K10S 90011414 BS 900N115P14 P | M5 <08 <14 P-Counter-Sunk Screw M5x0.8 < 14 4 | | | |
A 74 K11M72125741 BM721C257H4T - | - Brake Disc 1 LT L] L1
A 75 K10S 93501207 BS 9362012P07 A3 7 v - « 6.3x45 Protective Busling 63456 Y Y A
A 76 K11M38212342 BM382A123H42 P 75 # v ¢ o Loal Side Bracket 1 | i | | il
A 77 K11M9B483502 BM984D835H02 7 ¢ L & — Filter 1 I ' N .
A 78 K11M98707402 BM987D074HOZ i% & 4 Filter Keeoing Plate 1 [ , i
A 79 K105 90201408 BS 902N014F08 sw Pra~ial. Madx0.7x8 P-Screw ! m SWM4 078 3 || | | | | |
A 80 K11M99999939 BS = ) (7—7) PUll=y (tar - ] ; Ll
A102 K10S 90203408 BS 902N034P08 sw PWfPg~L MAX0.7x1 “P-Screw lh SW&PWM4 078 2 ! AR ENEEEN
~A103 K11M41083001 BB V41083H01 1 25,F 230WV Ad:pter Plate 1 | ILJ} [ | | |
A104 K10S 11882501 BS 118Z825P01 1 © . dF 25,F 230WV Capacitor 25”|= 230WV 1 I A (I | |
A105 K11M95884601 BM9I58D846HO1 ~ " Insulafion Shee _ T T
| | , [ |
| [ | | | [ |
) o -] SO
| | |
. — £ . - S NS N1 ) O I
[ ] ] | ] |
s N L £ R B L S A || i | | |
A3 S, aANY | [
EEIBR T — /S 7 — )T G P ) SFIE R B, | ) HEEEEEREEN
A102— A105(3 {1BA00W 2P BT o it o3 it {H 44 (F % — 1 R HEENEE RN R
— . I o | f | Lt
; i i !
Note -mark, please send us the infermations of motor (mocel name, ultage irequencyj and country name (customer name|. || | | | | i
Soomark (A2 AT the paits is not avsilable for supply one by one however. the parts can be orderd together. [ [ L[] | | i
—mark plesse se ﬂdu the information of pulley (taper) — outer dameter - S [ 1 1] | [ 1
A102- A105 fcu single phise (172 Hp 2 poles) only. other L-,-pe,pl-.-.--.e send us the informations of motor (model name. voltage, | | |
! |
| |

frecuency)
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C. H#B{R-

C—1. # # %

F}g =K B i

Description Amt
No Parts Mo R Req
C1 ~ Pilot lamp T | PA2-5GT
& 2 ; Switch v | ar-2-Fi8
c3 i F Switch 1 QR-2-F1A
C 4 ; Resister 1 MQ-4HA40WBB8QMMK
€5 TE702P083G10 “ PQB PC Board 1 PV-11PQB
C 6 TE702P080G10 r CPU PC Board 1| PV-11CPUB
C 7 TE702P081G10  © = IFB PC Board 1 PV-TTIFB
[ol: TE702P087G10 LA-3A O PC Board 1 PV 11 LA-3A-8
C9 BS937N521P17 N N 1 Ci
c10 BS103N022P05 = 1 -
cn B5420N515P11 | Switch 1
ci12 BS46ONO11P19 Fuse 1 8A
ci3 BS460N250P64 = Fuse holder 2
Cia ' ~ Bigital switch 1 1R177602MN
Ci15 ‘Connector 1 LR-28DS
C16 Fan 1 MR10-B
c17 > = Motor driver 2 CHU-43-1Q
ci8 : 1
C19 BS19aN101PO5 " Noise filter ]
c20 BS460NO11P36 Fuse 1 10A
Cc21 . Switch 2 8A3011
c22 v Cap 2 820117
c23 BE702D ‘61HO1 Cover 1 -
C24 BE702D460G30 Cover 1
c25 BS9012610H01 - M3 8 Screw M3 8 2
C26 BSO02NB22P08 | | M3 -8 Screw M3 - 8 14 o
c27 __BS916N900PO2 C29 3 Washer M3 14
Cc28 BSO02N824P10 (. @ i M4-10 Screw M4 10 10 =
€29 BS916N900P0O4 C29 = 4 ‘Washer M4 10

PV-1000-349
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C—2, # # %&
=353
Fig. B&sa-—-F b i - e R e
BR dh & Description Amt
No. Parts. No. Ref. No Req
€40 “BE702C462H01 7 Cover 1 .
“car ~ TE702P0B4G10 7Y ¢ GBI PPB PC Board N
ca2 BE702B404G30 » 2 | i Case 1
C43 BS902NO32P12 SW-PWfPF~+o M3x12 SW-PW Screw M3 12 6 o
ca4 BS913NO4OPO2 ¥ @ & ~Washer : —
C45 BE702D651H01 % 5  # Thread guide 1
“C46 BSB02NO32P10 SW-PWHPF~%2 M3x 10 Screw with SW & PW M3~ 10 i -
ca7 BS902N032P8  SW-PWffP7~ixy M3xB Screw with SW & PW M3 - 8 3 N
PV-1000-349
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= ‘ ${$Eaﬁ PV-1000-349
[ /
1T
[ ]
] . W
J | |
| J y
\& | W
J
8. am
Wy
; \ \pil
\
T ey N
==l A o b
65 \N _..-" = I
Gﬁs '-II'.II-I -.;f::n] l
68 —u | | | L &
e S— I — . Ly |
\'59
»
f“ = — -



C —3. FFER

Fig. B85 a2 —F - o, = S ) :
a & Description At
No. Parts. No. Ref. No Req
C50 BE702D260G30 1 3L Cable assembly 1
C51 BE702D246G30 ' = 1
c52 BE702C293G34 1
C53 BE702C296G30 1
Cc54 BE702D243G30 ”_ = 1
C55 BE702C293G31 1
C56 BE702C293G32 -t b 1
C57 BE702C296G32 " B 1
C58 BE702C292G32 1
C59 3 Foot s tch 1 QFL-TW' eeee
c60 - ~ Trans former 1
C61 BE702D500H01 F ¢ Adapter 1
C62 BE702D501HO1 1
C63 e E A e 2 ~ Magnet s itch 1 =
C64 i S Trane former 1
C65 BS903N210P16 =« —{t#HaA t MB. 16 Screw 10
C66 BSO13NO4OPOB = = = 6 ~ Washer 10
C67 BE702D509H01 F § - Adapter 1
Cce8 BS913N210P0OS6 6 Spring washer 6 1 =
c69 BS910NO10P0G 6 Nut 6 10 N
LA ST &
PV-1000-349
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N. =7—F§ i ¥
{#E
Fig. & a — F g4 — ¢ {54
1) 2 Description Amt |
No. Parts. No. Ref. No.
Req
N1 TT7 N Air cylinder il DA-20<25 _
N 2 24 99 WE Quick joint B 2 | Ts4-01 B
N 3 BS910NO10P0O8 + b M8 Nut M8 2
N 4 F a1 - Tube 5 2 0.-A51,70-04.4 <3,1.5m
NS5 EF e Air cylinder B 1| DA-20x25-Y -
N 6 3 7 2 Fitting 2 RBF
N 7 T ) K % F Elbow 2 | UEF R
NE —— B 8 BF6
N9 i W %= Solenoid volve 1 | 050-4E1-70-DC24V
N10 = - 8 = Tee 2 utr D
NT1 ~ BE702D544HO1 L — H ff | Bracket 1 il g
N12 BS913N040P0O6 | . 6 ‘Washer 6 4
“N13 __ BS903N211P16 = A{fF L+ M6 16 Bolt M6 x 16 2 | =
N14 7 > A Fitting 1 | RBF1 - .
N15 - AT al—F Filter -Regulator 1 KFR125-G-02
N16 i Quick joint 2
N17 BS903N211P20 = 77 fi s b MB <20 B Bolt M6 20 2 i
N18 BS913N210P06 »~ 3 = = 6 Spring washer 6 4
N19 BS910NOTOP0O6 F 6 Nut 6 4 . -
e - : 2  pe— T Tube 1 ‘- 0:-AS§1,70-80,8%6,10m
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fEék A rars—Y (% - o
8
iy i 1§ 2 = F et
A fiEN & Description Amr
No Parts No RAsf No Req
T 1 MV30C0718  TE/02U024G10 P-ROMAG- 1 7—X Cassats case with PRAM 2 B
F 2 MV30A0718 P ROM P-ROM v e
F 3 BS460NO11P19 k& - 2 BA Fuse BA 1
Fa BSABONOT1P36 £ a1 — = 10A Fuse 10A . ! e B
F 5 i M b > F MB Socket wrench M6 g 1 I ——
F 6 A R L o F M5 Societ wrench M5 |
F7 A AL 7 MA Sockat wranch M4 a 1 . T
F 8 ML F M3 Socket «wrench M3 1 —
F 9 BSHOZNO32PO6 P4 r v Screw - ith SW & PW 40
F10 ~ BSO0ZNO32F08 P 4 T - Scre outh SW & PW 60 =N
N _ TR ES4 #1 Pius diiver 21 1
F12  MV30A0762 BE702C392HO1 & § T 4 M-~ 220 220 Foam:d Polyethylene Plate 220 - 220 20
13 MV3IDA1762 BC702C392H02 =+ Jr L 1 7 220 170 Fo.med Pol ety ne Plate 220 - 170 a -
F14  MV30A1257 BE702B380G30 £ = I { (& (1IN") Upp:r clunp frame (11 5 —
F15  MV30E0257 BE702B601G30 F # T 4 4 (k) Lowar clar p fra e (1 5
] MV30L5257 Br7028580G30 7 + - © HHTY LA Lowear cboop frame (1) Now — .
F1I6  MV30A2267  Br7028391G30 + = =T 2111 __Uppor clamg frame (2! N — o
F17  MV30E 1257 BL7028B802G30 F & I DN ~ Lower clamp irame (2) 1
MV30ES267 BE70ZRS81G30 | i - -3 Lower clamp frame (2) New e
Fi8  MV30A0R02 BE702C595H02 W 41 = = (1) Holding plate (1) g 10 o l
FI9  MV30A1602 BF702D596H02 ® §f - B (2 Holding plate (2) 8
F20 MV30A260) BE702D597HOT ™ | ~ Hokling plate (3) 20 J
rz1  MV30EZ257 B 702B393GO01 T § = (40 (ABSH  Lover clamp frame (ABS) ——
F21 MV30E3257 BE702B340G30 F ' (3l) (ABSwul: Lawer clomp frame (ABS)
F22  MV30A1256  BL7/02D6001102 - 50 Press:r foot
F23  MV30B0O256 BC702DB04HO1 Press«c faot flat =
F24  MV30A110) BE702C5991102 - Mol plote .
PV-1000-349
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